
 
 

 

HUMBER  
WASTEWATER TREATMENT PLANT  

2015 Annual Report  

March 31, 2016  





     
 

        

  

          
          

       
   

     
        

         
    

     
       

       
     

       
   

      
      

      
       

            
  

            

           
    

  

         
        

        
      

  

  
 

        
      

         
 

              
   

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

EXECUTIVE SUMMARY 

The Humber Treatment Plant (HTP) is one of four wastewater treatment facilities operated by the 
City of Toronto. Located in Toronto's west end, the plant has a nominal treatment capacity of 
[...]
5.1.5 Sodium Bisulphite for Dechlorination........................................................................................14  

5.2 Utilities................................................................................................................................................14  
5.2.1 Water ..........................................................................................................................................14  
5.2.2 Hydro .........................................................................................................................................14  
5.2.3 Natural Gas.................................................................................................................................14  

6. OPERATIONAL COSTS.........................................................................................................................15  

7. HUMAN RESOURCES............................................................................................................................16  

7.1 Staffing................................................................................................................................................16  
7.2 Occupational Health & Safety ............................................................................................................16  
7.3 Staff Training & Development............................................................................................................16  
7.4 Utility Operator Certification..............................................................................................................17  
7.5 MOE/MOL Correspondence...............................................................................................................18  

-ii-





 

     
 

        

 

            
 

 
 

  

    

   
  
    
   
  
   
  

    

  

   

      
 

  
 

  
  

  
  

   
  

  
  

 
 

  
  

    
 
 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

APPENDICES 

APPENDIX A - Glossary of Abbreviations 

APPENDIX B – Plant Schematic 

APPENDIX C – Performance Charts: 
 Influent Flows 
 Influent SS & BOD5 Concentrations 
 Influent TKN & TP Concentrations 
 Effluent SS & CBOD5 Concentrations 
 Effluent TKN, Ammonia & Total Phosphorus Concentrations 
 Digester Gas Production 

APPENDIX D – Influent and Effluent Metal Concentrations 

APPENDIX E – Biosolids Metals Analyses 

APPENDIX F – Analytical Testing Summary 

APPENDIX G – Influent Flow Meter and pH Calibration Records 

LIST OF TABLES 

Table 1: Influent Parameters .................................................................................................................. 2  
Table 2: Primary Treatment Effluent Parameters................................................................................... 3  
Table 3: Secondary Treatment Process Parameters................................................................................ 4  
Table 4: Annual Average Final Effluent Parameter Limits.................................................................... 4  
Table 5: Monthly Average Final Effluent Parameter Limits.................................................................. 4  
Table 6: Annual Average Final Effluent Parameter Objectives ............................................................. 4  
Table 7: Bypass Events Summary for 2015 ........................................................................................... 5  
Table 8: Abnormal Events Summary for 2015....................................................................................... 6  
Table 9: Solids Handling Process Parameters ........................................................................................ 7  
Table 10: Utility Consumption, 2013-2015 .......................................................................................... 14  
Table 11: Operating Costs, 2014 & 2015............................................................................................. 15  
Table 12: Plant Staffing........................................................................................................................ 16  
Table 13: Wastewater Treatment Certificates ...................................................................................... 17  

-iii-





 

     
 

        

 

            
    

  

             
           

            
        

        
       

    
 

          
     

    
        

        
   

 
          

             
     

 
         

           
  

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

1. INTRODUCTION 

The Humber Treatment Plant is one of four wastewater treatment facilities operated by the City of 
Toronto under the responsibility of the Wastewater Treatment section of Toronto Water. The facility 
is located at 130 The Queensway, on the border of the old City of Toronto and former City of 
Etobicoke. The Humber Plant services the area bounded by Steeles Avenue in the North, Mimico 
Creek in the West, Bathurst Street in the East and the lakeshore in the South. The plant serves an 
estimated population of 685,000 residential and business customers within its service area. The 
Humber Treatment Plant has a rated capacity of 473,000 m3 per day.  

Major treatment processes and equipment include screening and grit removal, primary treatment, 
secondary treatment, phosphorus removal, effluent disinfection and dechlorination, final effluent 
pumping (when required), waste activated sludge thickening, anaerobic sludge digestion and odour 
control. Numerous auxiliary systems are required for the proper operation of many plant processes 
and include potable water, process water, HVAC, electrical power distribution, gas, chemicals and 
instrument air. 

The Ministry of the Environment and Climate Change (MOECC) has classified the Humber 
Treatment Plant as a Class IV wastewater treatment facility under Regulation 129/04. As of January 
14, 2011, the facility operated under the amended Certificate of Approval No. 8477-8C6JZN. 

This report is a summary of the operation of the plant and its performance in 2015. Highlights of the 
report include a discussion of effluent quality and summaries of plant operations and maintenance 
activities, chemical and utility consumption, operational costs and human resources. 

Page 1 of 18 



 

     
 

        

 

            
    

  

  
       

             
       

 
 

           
         

    

   
      

      
      

      
     

      
 

     
   

  
          

          
         

         
       

        
        

      
             

   
 

 
   

   
            

     
      

        
 

 
     

       
         

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

2. OPERATIONS 

2.1 Influent 
Wastewater flows to the plant via a common sewer which combines the flow from the Queensway 
Sanitary Trunk Sewer and Humber Sanitary Trunk Sewer. A portion of the Humber Treatment Plant 
sewershed consists of combined sanitary and storm sewers, causing plant influent to be sensitive to 
wet weather events.  

A summary of annual flow and influent parameter concentrations for the previous three years is 
shown in Table 1. Total plant influent decreased by 4.1% from 2014 and a comparison of monthly 
influent flow rates and characteristics for 2014 and 2015 is illustrated in Appendix C. 

Table 1: Influent Parameters 
Parameter 2015 2014 2013 2012 

Influent Flow [ML/day] 269.0 280.5 311.5 287.5 
Total Annual Flow [ML] 98,174 102,364 113,709 105,445 
Influent SS [mg/L] 369 358 318 405 
Influent BOD5 [mg/L] 318 295 238 261 
Influent TP [mg/L] 5.8 5.0 4.4 4.9 

Influent concentrations for eleven (11) select metals have been included in Appendix D and presented 
against the sewer Bylaw limits for comparison purposes only. 

2.2 Preliminary Treatment 
Raw wastewater enters the Humber Treatment Plant Head House which provides grit and screenings 
removal operations. There are six inlet channels, four (4) equipped with front raking mechanical bar 
screens and two (2) equipped with back raking bar screens. The screens have bars spaced 1.25 cm 
apart to remove rags and debris from the wastewater. The wastewater is then split into two streams; 
one of the streams flows south for grit removal within the Head House and the other flows north to a 
separate grit removal building. Ferrous chloride is added in the Head House for phosphorus removal. 
In the south plant, grit is removed by six vortex chambers (6.1 m in diameter and 6.98 m in depth), 
each having a hydraulic capacity of 170,500 m3/day. In the north plant, grit is removed by three 
Aerated Grit Channels (19 m x 9.1 m x 4.3 m), each having a hydraulic capacity of 209,000 m3/day. 
Grit and screenings are hauled to a sanitary landfill site. 

The quantity of grit and screenings removed by the aerated grit channels, vortex tanks and mechanical 
bar screens averaged approximately 2.2 tonnes per day in 2015. 

2.3 Primary Treatment 
The next step in the treatment process is called Primary Settling or Clarification where the flow 
velocity is reduced through the Primary Clarification Tanks. This allows the heavier solids in the 
wastewater to settle to the bottom and partially removes non-soluble phosphorus. Sludge collectors in 
the tanks sweep the settled sludge (primary sludge or raw sludge) into sludge hoppers located on the 
bottom of the tank at one end, from where the sludge is pumped to the anaerobic digestion tanks. 

There are a total of 11 Primary Clarification Tanks: eight rectangular tanks with dimensions of 72 m x 
10.36 m x 3.28 m, each having a hydraulic capacity of 90,000 m3/day (South Plant), and three 
rectangular tanks with dimensions of 76.2 m x 24.7 m x 3.6 m, each having a hydraulic capacity of 

Page 2 of 18 



 

     
 

        

 

            
    

         
 

        
          

 
 

     
   

 
             

   

     
    

 
  

 
      

     

   
      

      
       

      
 

 
  

           
            

         
   

 
       

     
         

            
          

          
         

    
 

 

                                                      
       

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

227,000 m3/day (North Plant). The overflow from these tanks (called primary effluent or settled 
sewage), which still contains organic materials, flows into the Aeration Tanks. Upgrades to two of the 
North Plant Primary Tanks occurred in 2015, including the commissioning of a new travelling bridge 
and scum collection system in one tank and the installation of a new travelling bridge in another. 
These upgrades will continue on into 2016. 

Although the plant has the capacity to co-settle Waste Activated Sludge (WAS) from the Final 
Clarification Tanks in the Primary Clarification Tanks, this did not occur in 2015. 

Table 2 contains a summary of key primary treatment effluent parameter concentrations and their 
respective removal efficiencies in 2015 and 2014. 

Table 2: Primary Treatment Effluent Parameters 
Parameter 2015 Primary Removal 

Efficiency1 
2014 Primary Removal 

Efficiency 
SS [mg/L] 97 74% 101 71% 
cBOD5 [mg/L] 156 39% 138 40% 

2.4 Secondary Treatment 
In Secondary Treatment, effluent from the Primary Clarifiers is mixed with Return Activated Sludge 
(RAS) from the Final Clarifier and aerated. This is known as the Conventional Activated Sludge 
process. The activated sludge is made up of microorganisms which are a natural part of wastewater. 
In the presence of oxygen, these microorganisms break down organic solids in the wastewater. Air is 
supplied to the Aeration Tanks through nine electrically driven blowers. 

There are a total of eight Aeration Tanks each equipped with ceramic fine bubble dome diffusers: five 
in the South Plant treatment process and three in the North Plant treatment process. The South Plant 
consists of three-pass tanks (capable of step-feed), each pass measuring 139.3 m x 8.2 m x 4.6 m. 
The North Plant consists of single-pass, complete-mix type tanks each measuring 73.3 m x 17.8 m x 
7.5 m.  Total secondary treatment process volume is 108,700 m3. 

Mixed liquor from the Aeration Tanks flows to large quiescent Final Clarification Tanks where the 
Activated Sludge is allowed to settle. A controlled quantity of this sludge is returned to the Aeration 
Tanks in order to maintain a sufficient volume of biomass. The excess is removed as waste and is 
either pumped directly to the Ashbridges Bay Treatment Plant (ABTP) via the Mid-Toronto 
Interceptor (MTI) for further treatment or thickened and anaerobically digested prior to transfer to the 
ABTP. There are 21 Final Clarification Tanks: 9 circular tanks (45.7 m in diameter and 4.6 m in 
depth) and 12 square tanks (29 m x 29 m x 4.0 m), for a total volume of approximately 106,800 m3 

and a total surface area of 24,900 m2. 

A summary of key aeration basin parameters for the previous two years is shown in Table 3.  

1 Assumes influent cBOD5 = influent BOD5 x 0.8 

Page 3 of 18 



 

     
 

        

 

            
    

    
     

        
       

      
          

        
          

     
 

        
      

   
 

             
    

    
  

 
 

 
 

 
       

       
        
        

     
    

  

                
           

   
                

               
 

              

              
               

   
  

 
 

    
   

   
    

     

              
           

 
   

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

Table 3: Secondary Treatment Process Parameters 
Parameter 2015 2014 2013 

Aeration Loading [kg CBOD5/m3∙d] 0.39 0.37 0.40 
Mixed Liquor Suspended Solids[mg/L] 2,838 2,998 2,885 

2.5 Final Effluent Quality & Disinfection 
Chlorine was used to disinfect the final effluent through the first half of the year and Sodium 
Hypochlorite was used for the remainder of the year. Sodium Bisulphite is used as the dechlorination 
agent prior to discharging into Lake Ontario. The plant outfall is approximately 966m in length with 
number of diffusers located at intervals between 500m to 966m from the shoreline. 

In 2015, the Humber Treatment Plant continued to produce a high quality effluent which surpassed 
the requirements of the plant’s Certificate of Approval. This was achieved by continuous 
improvement in operation and maintenance of the treatment process. 

A summary of key final effluent parameters are shown in Table 4, Table 5 and Table 6. Details of the 
plant’s final effluent characteristics are presented in graphical form in Appendix C. 

Table 4: Annual Average Final Effluent Parameter Limits 
Parameter C of A 

Limit1 
2015 Removal 

Efficiency 
2014 Removal 

Efficiency 
SS [mg/L] 25 11 97% 12 99% 
CBOD5 [mg/L] 25 5.4 98% 44.8 98% 
pH 6.0 – 9.5 7.4 - 7 -
TP Loading Rate (kg/day) 473 210 - 210 -
Total Chlorine Residual (mg/L) 0.02 SBS Presence 

Detected2 
SBS Presence 

Detected2 
1 Referenced from condition 6 & 7 of C of A No. 8477-8C6JZN issued on January 14, 2011. 
2 The presence of Sodium Bisulphite (SBS) confirms a Total Chlorine Residual of zero. 

Table 5: Monthly Average Final Effluent Parameter Limits 
Parameter C of A1 Jan Feb March April May June July Aug Sept Oct Nov Dec 

TP [mg/L] 1 0.8 0.8 0.6 0.7 0.9 0.75 0.75 0.8 0.6 0.8 0.9 0.8 
E-Coli2 

[CFU/100mL] 200 38 7 23 149 107 88 28 79 37 24 24 18 

1 Referenced from condition 7 of C of A No. 8477-8C6JZN issued on January 14, 2011  
2These figures represent adjusted monthly geometric mean values to include substitution of "1" where "0" was previously reported.  

Table 6: Annual Average Final Effluent Parameter Objectives 
Parameter C of A 

Objective1 
2015 

SS [mg/L] 15 11 
CBOD5 [mg/L] 15 5.4 
pH 6.0-8.5 7.4 
TP [mg/L] 0.9 0.8 
TCR [mg/L] 0.00 SBS Presence Detected2 

1 Referenced from condition 7 of C of A No. 8477-8C6JZN issued on January 14, 2011. 
2 The presence of Sodium Bisulphite (SBS) confirms a Total Chlorine Residual of zero. 

Final effluent concentrations of nine (9) select heavy metals have been included in Appendix D. 

Page 4 of 18 



 

     
 

        

 

            
    

     

  
           

    
     

      
   

     
    

    
   

    
      

    
    
    
    
    
    
    
    
    
    
    

   
   

 
 

  
  

  
  

                                                      
    

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

2.6 Bypass, Spills and Abnormal Events 

2.6.1 Bypasses 
There were eleven (11) secondary treatment bypasses in 2015 where portion of the flow received 
preliminary and primary treatment before being disinfected and discharged into Lake Ontario. Each 
instance was reported to the MOECC Spills Action Center and recorded in the plant’s Monthly 
Report. Secondary bypass events occur due to high wet weather flows that exceed the plant’s 
secondary treatment capacity. 

Total precipitation in the Toronto area2 was 675 mm in 2015, which was a 4.7% decrease from 2014.   
Average plant influent was 4.1% lower compared to the previous year.  A summary of bypass events 
occurring in 2015 is presented in Table 7. Secondary bypass events resulted in an estimated total 
annual bypass volume of 388 ML. 

Table 7: Bypass Events Summary for 2015 
No. Date Duration (hr) Volume (m3) 
1 8-Apr-15 2 13,435 
2 20-Apr-15 9.25 96,065 
3 5-Jun-15 1.6 7,715 
4 08-Jun-15 1.8 25,080 
5 10-Jun-15 1.5 3,508 
6 16-Jun-15 4.3 31,319 
7 23-Jun-15 2.3 16,260 
8 27-Jun-15 10.2 62,307 
9 28-Jun-15 10.6 20,067 
10 10-Aug-15 5.5 37,143 
11 28-Oct-15 12 75,045 

2.6.2 Spills and Abnormal Events 
There were four (4) abnormal events in 2015, which resulted in treated secondary effluent not 
receiving disinfection. Event number 1 was caused by faulty safety equipment, which has since been 
decommissioned. Events 2 and 3 were caused by power outages. The new disinfection system 
includes a back-up power generator which is expected to be commissioned 2016. Event 4 was caused 
by a process control system communication failure and issues with the newly commissioned 
hypochlorite disinfection system, which has since been addressed and corrected. 

2 Adapted from http://climate.weatheroffice.gc.ca/climatedata 

Page 5 of 18 

http://climate.weatheroffice.gc.ca/climatedata


 

     
 

        

 

            
    

   
   

 
    

     
     
     
     

  
   

 
 
 

   
 

   
         

          
 

 
       

    
 

          
      

        
       

  
 

       
             

      
     

  
 

      
        

        
        

      
  

 
         
           

 
 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

Table 8: Abnormal Events Summary for 2015 
No. Date Duration 

(hr) 
Volume (m3) Nature of Event 

1 03-Feb-15 0.9 11,800 Secondary effluent not disinfected 
2 16-Mar-15 1.3 18,750 Secondary effluent not disinfected 
3 16-Jun-15 1.5 29,100 Secondary effluent not disinfected 
4 21-Aug-15 0.3 4,166 Secondary effluent not disinfected 

There was one spill which occurred on August 12th 2015. The spill lasted approximately 1 minute and 
resulted in approximately 200L of 20% solution sodium hydroxide (caustic soda) entering a catch 
basin and subsequently the outfall pipe. The spill was the result of a burst pipe in a now-
decommissioned system.  The impact of the spill was minimal as plant staff were able to immediately 
deploy containment measures and mitigate any environmental impacts with addition of a neutralizing 
agent. This was evident as no pH change was noted on the on-line sensor located downstream of the 
[...]

            
    

    
  

     
  

 
 

  

   
 

  
    

     
      

    

  
          

             
 

  
           

   

  
           
             

 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

5.1.5 Sodium Bisulphite for Dechlorination 
Sodium Bisulphite was used in 2015 as a dechlorinating agent.  The total sodium bisulphite usage 
was 398,696 L. This was an increase of 52.1 % from 2014. This increased usage was due to an 
equipment problem which is currently being addressed by the plant. 

Sodium Bisulphite was purchased at an average cost of $2.19 per kilogram, plus applicable taxes. 

5.2 Utilities 

A summary of utility consumption for the previous three years at Humber Treatment Plant is provided 
in Table 10. 

Table 10: Utility Consumption, 2013-2015 
Utility 2015 2014 2013 

Water [m3 / month] 30,294 34,566 42,492 
Hydro [kWh/ month] 4,459,774 4,022,168 3,962,816 
Gas [m3/ month] 112,843 88,566 173,382 

5.2.1 Water 
Potable water consumption decreased 12.4% from 2014 to an annual total of 363,530 m3. Total cost 
for potable water was $1,204,104. The average unit cost of water was $3.31 per m3, a 6.4% increase 
from 2014. 

5.2.2 Hydro 
Power consumption increased 10.9% from 2014 to an annual total of 53.5M kWh. Total cost for 
power was $5,019,953.  The average unit cost of power was $0.09 per kWh, no change since 2014. 

5.2.3 Natural Gas 
Natural gas consumption increased 27.4% from 2014 to an annual rate of 1.4M m3. Total cost for 
natural gas was $352,692. The average unit cost of natural gas was $0.26 per m3, a 0% increase over 
2014. 

Page 14 of 18 



 

     
 

        

 

            
    

  

          
        

        
        

       
       

            
  

     
     

    
   

      
        
      
      

    
    

   
     

 

    
  

 

  

  
   

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

6. OPERATIONAL COSTS 

Plant operational costs are broken down into five (5) categories: Salaries & Benefits, Materials & 
Supplies, New Equipment, Services & Rents and Inter-Divisional Charges. Materials & Supplies is 
further segregated into Utilities (power, natural gas and water), Machine & Equipment Parts, 
Chemicals and Other Materials & Supplies. The total cost of plant operation in 2015 was 
$17,062,790. This represents a 12.89% increase in costs over 2014. The increase in Salaries and 
Benefits (8%) is in part due to the addition of four new staff members in 2015. There was also a 
significant increase in utilities costs (22.5%). A breakdown of annual operational costs for 2014 and 
2015 are shown in Table 11.  The 2015 operating costs are also illustrated in Figure 1. 

Table 11: Operating Costs, 2014 & 2015 
Operating Cost 2015 2014 

Salaries & Benefits $6,416,653.50 $5,941,074 
Materials & Supplies 

Utilities $7,215,047.16 $5,889,934 
Machine & Equipment Parts $654,273.87 $691,770 
Chemicals $946,004.83 $773,632 
Other Materials & Supplies $482,930.76 $814,974 

New Equipment $110,281.28 $97,973 
Services & Rents $1,101,646.68 $821,579 
Inter-Divisional Charges $135,951.58 $83,875.1 
TOTAL PROGRAM COST: $17,062,790 $15,114,812 

Salaries & Benefits 
38% 

Utilities 
42% 

Machine & 
Equipment Parts 

4% 

Chemicals 
5% 

Other 
Materials & 

Supplies 
3% 

New Equipment 
1% 

Services & Rents 
6% 

Inter-Divisional 
Charges 

1% 

Figure 1: Humber Treatment Plant Operating Costs 2015 

Page 15 of 18 



 

     
 

        

 

            
    

   

  
        

  

  
    

  
  

  
    

   
   

  
  

  
  

  
   

    
          

         
  

 
          

 
 

  
  

  
  
  

  
 

  

    
       

  
 

         
     

   
  

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

7. HUMAN RESOURCES

7.1 Staffing 
In 2015, the Humber Treatment Plant had 66 employees. Several positions were vacant due to long 
term illness or recent retirements. Plant Staffing is shown in Table 12. 

Table 12: Plant Staffing 
Position Title Number 

Plant Manager 1 
Senior Engineer 2 
Engineer 0 
Engineering Technologist Technician 1 1 
Area Supervisors 4 
Electronic Instrumentation Specialist 1 
Support/Materials Management Assistants 2 
EICT 6 
Electrician 3 
Industrial Millwright 21 
Plant Technician 18 
WTP Worker 7 

7.2 Occupational Health & Safety 
Continuous efforts are made to ensure a safe working environment at the Humber Treatment Plant. 
The Joint Health and Safety Committee (JHSC) assists management staff in resolving issues through 
monthly meetings and Plant Audits. 

Plant Health and Safety statistics for the Humber Treatment Plant in 2015 for active employees were 
as follows: 

Incident 2 
First Aid 4 
Medical Aid 2 
Lost Time 2 
Recurrence 0 
Total 12 

In 2015, 105 lost time days were attributed to work related injuries. 

7.3 Staff Training & Development 
The Technical Training Section of Toronto Water has developed a comprehensive Operator Training 
Program that expands the abilities of the operational staff, resulting in better service to the public. 

All Humber Treatment Plant operating staff and skilled trades staff attended training, which was held 
at various Toronto Water facilities. Courses were eligible for Continuing Education Units (CEU’s) 
from the Ontario Environmental Training Consortium (OETC).  

Page 16 of 18 



 

     
 

        

 

            
    

   

  
   
   
 
 
  
 
  
   
  
  
   

 
   

   
   
 
 
  
  
  
  
   
  
  
   
   

   
          

       
        

 
 

     
 

   
    

  
  

  
  

   
   

 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

 Maintenance Staff Training Program 2015 

o MMR Self-Contained Breathing Apparatus 
o Lockout, Tagout & Test 
o Microbiology of Wastewater 
o WMS - Hansen CSR 
o WMS - Hansen Workorder 
o WMS - Hansen GIS Viewer 
o Problem Solving in the Plants (Wastewater) 
o Sampling & Testing 
o Confined Space - 2 Day 
o Electrical Safety Authority (Conductors & Safety in a High Voltage Environment) 
o Electrical Safety for District Operators 
o Standard First Aid Level "C" CPR and Automated External Defibrillation (AED) 

 Plant Technician Training Program 2015 

o Lockout, Tagout & Test 
o Microbiology of Wastewater 
o WMS - Hansen CSR 
o WMS - Hansen Workorder 
o WMS - Hansen GIS Viewer 
o Problem Solving in the Plants (Wastewater) 
o Mathematics for Operators Module 1 
o Sampling & Testing 
o Confined Space - 2 Day 
o Electrical Safety Authority (Conductors & Safety in a High Voltage Environment) 
o Electrical Safety for District Operators 
o Standard First Aid Level "C" CPR and Automated External Defibrillation (AED) 
o Wastewater Treatment Certification Program (4 Day) 

7.4 Utility Operator Certification 
Toronto Water has incorporated the requirement of a Class I operating licence into the job profiles of 
the skilled trades in the Water and Wastewater Treatment facilities. As part of this initiative, general 
operational/process training was delivered in order to prepare staff for the OWWCO Level 1 
examination. 

Table 13 summarizes the status of operator certification at the Humber Treatment Plant in 2015: 

Table 13: Wastewater Treatment Certificates 
Class Level Licensed 

Class IV 14 
Class III 5 
Class II 2 
Class I 10 
O. I. T. 27 
TOTAL 58 

Page 17 of 18 



 

     
 

        

 

            
    

   
          

  
 

            
  

 

CITY OF TORONTO WASTEWATER TREATMENT PLANT 
ANNUAL REPORTS 

HUMBER WASTEWATER TREATMENT PLANT 2015 ANNUAL REPORT 

7.5 MOE/MOL Correspondence 
There were no orders issued by either the Ministry of the Environment or the Ministry of Labour to 
the Humber Treatment Plant in 2015.  

The Ministry of the Environment was advised in writing of all spills and bypass events that occurred 
in 2015.  Dates and details of these events can be seen in section 2.6. 

Page 18 of 18 



 

  

Appendix A 

Glossary of Abbreviations & Definitions 



 
 

 

 

 

  



 
 

 

 
    

   
    

   
  
   
   

    
   

   
  

   
   

   
   

   
   
   
   
   

   
   

   
   

   
   

   
   

 
 

 
 

      
        

 
 
 

       
    

 
 
 

        
       

  

Glossary of Abbreviations 

ABTP Ashbridges Bay Treatment Plant 
BOD Biological Oxygen Demand 
CBOD5 Five-Day Carbonaceous Biological Oxygen Demand 
CEU Continuing Education Units 
CFU Colony Forming Units 
CSO Combined Sewer Overflow (Tank) 
DAF Dissolved Air Flotation 
E. Coli Escheria Coli 
HP horsepower 
HRT Hydraulic Retention Time 
kg kilogram 
kWh Kilowatt-hour 
MWh Megawatt-hour 
m 3 cubic metre 
mA milliamps 
mg/L milligrams per litre 
mL Millilitre 
ML Megalitre 
MTI Mid-Toronto Interceptor Forcemain 
SBS Sodium Bisulphite 
SS Suspended Solids 
TCR Total Chlorine Residual 
TP Total Phosphorus 
TS Total Solids 
TVS Total Volatile Solids 
TWAS Thickened Waste Activated Sludge 
g/L micrograms per litre 
WAS Waste Activated Sludge 

Definitions 

Percent Removal = 1 – Concentration (Final) 
(%) Concentration (Initial) 

Aeration Loading = Primary CBOD5 x Secondary Treatment Volume 
(kg CBOD/ m3 Aeration Capacity) Capacity of Aeration Tanks 

Solids Capture = Centrifuge Feed TS - Centrate SS x 100 
(%) Centrifuge Feed TS 



 
 
 

 



 
 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix B 

Plant Schematic 



 
 

 

 

 

 



  

 

 

GRIT REMOVAL 

SCREENING 

PRIMARY 
SEDIMENTATION 

AERATION 
FINAL 

SEDIMENTATION 

to 
Lake 

Ontario 

DISINFECTION & 
DECHLORINATION 

PRIMARY 
ANAEROBIC 
DIGESTERS 

Polymer 

Waste Activated Sludge 

Return Activated Sludge 

INCOMING 
SEWERS 

TO 
MID-TORONTO 
INTERCEPTOR 

Ferrous Chloride 

SECONDARY 
ANAEROBIC 
DIGESTERS 

SLUDGE 
THICKENING 

Ferrous Chloride 

Process Flow Diagram for Humber Wastewater Treatment Plant  





 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
        

 
  
    
  

 
    
  

 
  

 

Appendix C 

Performance Charts 

 Influent Flows 
 Influent SS & BOD Concentrations 
 Influent TKN & Total Phosphorus 

Concentrations 
 Effluent SS & CBOD5 Concentrations 
 Effluent TKN, Total Phosphorus, & 

Ammonia Concentrations 
 Digester Gas Production 



 
 
 
 



 
 

 

 

 

HUMBER TREATMENT PLANT  
INFLUENT FLOWS 2014-2015  

0 

50 

100 

150 

200 

250 

300 

350 

400 

In
fl

u
en

t 
M

L/
D

ay
 

Jan Feb Mar April May Jun Jul Aug Sep Oct Nov Dec 

2014 Average = 280 ML/Day 2015 Average = 269 ML/Day 

HUMBER TREATMENT PLANT 2015  
INFLUENT SS AND BOD5 CONCENTRATIONS  

0 

50 

100 

150 

200 

250 

300 

350 

400 

450 

500 

m
g/

L 

Jan Feb Mar April May Jun Jul Aug Sep Oct Nov Dec 

SS Average = 369 mg/L BOD5 Average = 317 mg/L 



 

 
 

 

 
 

 

  

 

HUMBER TREATMENT PLANT 2015  
INFLUENT TKN and TOTAL PHOSPHOROUS  

CONCENTRATIONS  
60  

50  

40  

30  

20  

10  

0  
Jan Feb Mar April May Jun Jul Aug Sep Oct Nov Dec 

TP Average = 5.8 mg/L TKN Average = 42.7 mg/L 

HUMBER TREATMENT PLANT 
2015 EFFLUENT SS and CBOD5 CONCENTRATIONS 

16  

14  

12  

10  

8  

6  

4  

2  

0  
Jan Feb Mar April May Jun Jul Aug Sep Oct Nov Dec 

m
g/

L 
m

g/
L 

SS Average = 11 mg/L CBOD Average = 5.35 mg/L 



 
 

 
 
  

  
 

 

  

 

Humber Treatment Plant  
2015 Effluent TKN, TOTAL PHOSPHOROUS AND  

AMMONIA CONCENTRATIONS  
6  

5  

4  

3  

2  

1  

0  
Jan Feb Mar April May Jun Jul Aug Sep Oct Nov Dec 

TKN Average = 3.1 mg/L Ammonia Average = 1.4 mg/L TP Average = 0.78 mg/L 

Humber Treatment Plant  
2015 Digester Gas Production  

35  

30  

25  

20  

15  

10  

5  

0  
Jan Feb Mar April May Jun Jul Aug Sep Oct Nov Dec 

Digester Gas Production Avg. = 25 x 103 m3  

x 
1

0
3

 m
3

 
m

g/
L 



 
 



 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix D 

Influent & Effluent Metal Concentrations 



 
 

 

 



 

 Central Laboratory (
545 Commissioners Street, #
Toronto,Ontario, M4M 1A5 #

TORONTO  WATER  LABORATORY 
Tel: 416-392-2894 

Fax: 416-397-0342 

Treatment Plant Monthly Metal Analysis for: January 2015 

DESCRIPTION NAME RESULT UNITS LIMITS NOTES 

Humber Treatment Plant 

FINAL EFFLUENT - Monthly Metals @ Dee. Arsenic <0.006 mg/L 0.0200 

Cadmium <0.001 mg/L 0.0080 

Chromium <0.004 mg/L 0.0800 

Copper 0.0162 mg/L 0.0400 

Iron 0.464 mg/L 

Lead <0.005 mg/L 0.1200 

Manganese 0.0471 mg/L 0.0500 

Mercury <0.00006 mg/L 0.0004 

Nickel 0.00570 mg/L 0.0800 

Zinc 0.0486 mg/L 0.0400 

INFLUENT - Monthly Metals @ Dee. Arsenic <0.006 mg/L 1.0000 

Cadmium <0.001 mg/L 0.7000 

Chromium 0.0118 mg/L 4.0000 

Copper 0.137 mg/L 2.0000 

Iron 2.71 mg/L 

Lead <0.005 mg/L 1.0000 

Manganese 0.0727 mg/L 5.0000 

Mercury 0.0001010 mg/L 0.0100 

Nickel 0.0102 mg/L 2.0000 

Zinc 0.253 mg/L 2.0000 

Notes: All Results in mg/L. These samples are monthly composites. /

Underlined  Results have exceeded respective Sanitary or Storm Sewer Bylaw limits of the Sewer Use Bylaw Chapter 
681 of the Toronto Municipal Code. limits. /

Date Report Printed: 19-Feb-2015 /

Page 3 of 4 Approved By: TP Chief Chemist /



 

 Central Laboratory (
545 Commissioners Street, #
Toronto,Ontario, M4M 1A5 #

TORONTO  WATER  LABORATORY 
Tel: 416-392-2894 

Fax: 416-397-0342 

Treatment Plant Monthly Metal Analysis for: February 2015 

DESCRIPTION NAME RESULT UNITS LIMITS NOTES 

Humber Treatment Plant 

FINAL EFFLUENT- Monthly Metals @ Dee Arsenic <0.006 mg/L 0.0200 

Cadmium <0.001 mg/L 0.0080 

Chromium <0.004 mg/L 0.0800 

Copper 0.0187 mg/L 0.0400 

Iron 0.671 mg/L 

Lead <0.005 mg/L 0.1200 

Manganese 0.0498 mg/L 0.0500 

Mercury <0.00006 mg/L 0.0004 

Nickel 0.00809 mg/L 0.0800 

Zinc 0.0595 mg/L 0.0400 

INFLUENT- Monthly Metals @ Dee Arsenic <0.006 mg/L 1.0000 

Cadmium <0.001 mg/L 0.7000 

Chromium 0.0116 mg/L 4.0000 

Copper 0.117 mg/L 2.0000 

Iron 4.27 mg/L 

Lead <0.005 mg/L 1.0000 

Manganese 0.0817 mg/L 5.0000 

Mercury 0.0001240 mg/L 0.0100 

Nickel 0.00971 mg/L 2.0000 

Zinc 0.195 mg/L 2.0000 

Notes: All Results in mg/L. These samples are monthly composites. /

Underlined  Results have exceeded respective Sanitary or Storm Sewer Bylaw limits of the Sewer Use Bylaw Chapter 
681 of the Toronto Municipal Code. limits. /

Date Report Printed: 24-Mar-2015 /

Page 3 of 4 Approved By: TP Chief Chemist /



 

 Central Laboratory (
545 Commissioners Street, #
Toronto,Ontario, M4M 1A5 #

TORONTO  WATER  LABORATORY 
Tel: 416-392-2894 

Fax: 416-397-0342 

Treatment Plant Monthly Metal Analysis for: March 2015 

DESCRIPTION NAME RESULT UNITS LIMITS NOTES 

Humber Treatment Plant 

FINAL EFFLUENT - Monthly Metals @ Dee. Arsenic <0.006 mg/L 0.0200 

Cadmium <0.001 mg/L 0.0080 

Chromium <0.004 mg/L 0.0800 

Copper 0.0151 mg/L 0.0400 

Iron 0.560 mg/L 

Lead <0.005 mg/L 0.1200 

Manganese 0.0523 mg/L 0.0500 

Mercury <0.00006 mg/L 0.0004 

Nickel 0.00578 mg/L 0.0800 

Zinc 0.0543 mg/L 0.0400 

INFLUENT - Monthly Metals @ Dee. Arsenic <0.006 mg/L 1.0000 

Cadmium <0.001 mg/L 0.7000 

Chromium 0.00925 mg/L 4.0000 

Copper 0.114 mg/L 2.0000 

Iron 2.92 mg/L 

Lead <0.005 mg/L 1.0000 

Manganese 0.0767 mg/L 5.0000 

Mercury <0.00006 mg/L 0.0100 

Nickel 0.00952 mg/L 2.0000 

Zinc 0.204 mg/L 2.0000 

Notes: All Results in mg/L. These samples are monthly composites. /

Underlined  Results have exceeded respective Sanitary or Storm Sewer Bylaw limits of the Sewer Use Bylaw Chapter 
681 of the Toronto Municipal Code. limits. /

Date Report Printed: 30-Apr-2015 /

Page 3 of 4 Approved By: TP Chief Chemist /



 

 Central Laboratory (
545 Commissioners Street, #
Toronto,Ontario, M4M 1A5 #

TORONTO  WATER  LABORATORY 
Tel: 416-392-2894 

Fax: 416-397-0342 

Treatment Plant Monthly Metal Analysis for: April 2015 

DESCRIPTION NAME RESULT UNITS LIMITS NOTES 

Humber Treatment Plant 

FINAL EFFLUENT - Monthly Metals @ Dee. Arsenic <0.006 mg/L 0.0200 

Cadmium <0.001 mg/L 0.0080 